
MOTOFINO MF 150-10D

FIG. 1 HANDLEBAR

PART #
REF. 

#
DESCRIPTION RETAIL PRODUCT CODE

WY150T-3-001 1 HANDLEBAR/THAT USES LEFT MIRROR PERCH 59.95 WY150T-3-001
WY150T-3-001A 1

HANDLEBAR WITH PERCH WELDED ON BOTH 

SIDES 59.95 WY150T-3-001A
WY150T-3-002 2 DISTANCE SLEEVE 6.5 WY150T-3-002
WY150T-3-003 3 M10×45 BOLT 2.95 WY150T-3-003
WY150T-3-004 4 M10 NUT 0.95 WY150T-3-004
WY150T-3-005 5 FR HYDRAULIC BRAKE HOSE 29.95 WY150T-3-005
WY150T-3-005A 5A  BRAKE MASTER CYLINDER 49.95 WY150T-3-005A
WY150T-3-005B 5B RIGHT BRAKE LEVER 14.95 WY150T-3-005B
WY150T-3-005C 5C FR BRAKE CALIPER 49.95 WY150T-3-005C
WY150T-3-005D 5D FR BRAKE PAD-SET 29.95 WY150T-3-005D
WY150T-3-006 6 HANDLEBAR END CAPS-

SILVER
2.95 ea. WY150T-3-006

WY150T-3-007 7 LEFT BRAKE LEVER 14.95 WY150T-3-007
WY150T-3-007A 7A BRACKET,LEFT BRAKE LEVER 24.95 WY150T-3-007A
WY150T-3-007B 7B LEFT BRAKE SWITCH 12.95 WY150T-3-007B
WY150T-3-008 8 CABLE ，THROTTLE 29.95 WY150T-3-008
WY150T-3-009 9 REAR BRAKE CABLE 29.95 WY150T-3-009
WY150T-3-010 10 THROTTLE GRIP 10.95 WY150T-3-010
WY150T-3-011 11 LEFT GRIP 10.95 WY150T-3-011
WY150T-3-012 12 THROTTLE CABLE GUIDE 12.95 WY150T-3-012
WY150T-3-013 13 CABLE，CUSHION 12.95 WY150T-3-013

43

PDF processed with CutePDF evaluation edition www.CutePDF.com

http://www.cutepdf.com


FIG. 2 FRONT FRAME

PART # REF. # DESCRIPTION RETAIL PRODUCT CODE

WY150T-3-014 1 TRIPLE TREE 129 WY150T-3-014
WY150T-3-015 2 FR .L.SHOCK ABSORBER 69.95 WY150T-3-015
WY150T-3-016 3 FR. R.SHOCK ABSORBER 69.95 WY150T-3-016
WY150T-3-022 4 TO 9 TRIPLE TREE BEARING SET 39.95 WY150T-3-022
WY150T-3-023 10 CLIP 6.5 WY150T-3-023
WY150T-3-024 11 M6×16 BOLT 0.95 WY150T-3-024
WY150T-3-025 12 M10×40 BOLT 0.95 WY150T-3-025
WY150T-3-026 13 REAR.R.SHOCK ABSORBER 49.95 WY150T-3-026
WY150T-3-027 14 REAR.L.SHOCK ABSORBER 49.95 WY150T-3-027
WY150T-3-028 15 WASHER 8 0.95 WY150T-3-028
WY150T-3-029 16 M8 NUT 0.95 WY150T-3-029
WY150T-3-030 17 M8×35 BOLT 0.95 WY150T-3-030
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FIG. 3 FRONT AND REAR 

WHEEL

PART #
REF. 

#
DESCRIPTION RETAIL PRODUCT CODE

WY150T-3-031 1-1 FRONT TIRE130/60-13 54.95 WY150T-3-031
WY50T-3-031 50-10D FRONT TIRE 54.95 WY50T-3-031
WY150T-3-032 1-2 RIM FR.WHEEL  150-10D 13IN. 129 WY150T-3-032
WY50T-3-032 RIM FR. WHEEL  50-10D  12 IN. 129 WY50T-3-032
WY150T-3-033 1-3 AIR.NOIILE 6.5 WY150T-3-033
WY150T-3-034 2 FRONT BRAKE DISK 59.95 WY150T-3-034
WY150T-3-035 3 SEAT SCREW, BRAKE DISK 2.95 EA. WY150T-3-035
WY150T-3-036 4 FR AXLE 14.95 WY150T-3-036
WY150T-3-037 5 COUNTER 150-10D 39.95 WY150T-3-037
WY50T-3-037 COUNTER  50-10D (no picture) 39.95 WY50T-3-037
WY150T-3-038 6 THIMBLE 3.95 WY150T-3-038
WY150T-3-039 7 M12 NUT 0.95 WY150T-3-039
WY150T-3-040 8 DISTANCE SLEEVE 6.5 WY150T-3-040
WY150T-3-041 9-1 VALVE STEM 6.5 WY150T-3-041
WY150T-3-042 9-2 REAR TIRE 130/60-13 54.95 WY150T-3-042
WY50T-3-042 REAR TIRE 50-10D 12IN. 54.95 WY50T-3-042
WY150T-3-043 9-3 RIM REAR.WHEEL150-10D 13IN 129 WY150T-3-043
WY50T-3-043 RIM REAR WHEEL 50-10D 12IN 129 WY50T-3-043
WY150T-3-044 10 SPEEDOMETER CABLE150-10D 29.95 WY150T-3-044
WY50T-3-044 SPEEDOMETER CABLE 50-10D 29.95 WY50T-3-044
WY150T-3-045 11 M16 NUT 2.95 WY150T-3-045
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FIG. 4 FRAME

PART #
REF. 

#
DESCRIPTION RETAIL PRODUCT CODE

WY150T-3-046 1
MOUNTING BOARD,RR SHOCK 

ABSORBER 150-10d
49.95 WY150T-3-046

WY50T-3-046
MOUNTING BOARD,RR SHOCK 

ABSORBER 50-10d (not shown)
49.95 WY50T-3-046

WY150T-3-047 2 M8×30 BOLT 0.95 WY150T-3-047
WY150T-3-048 3 HOLDER,FR.CUSHION 12.95 WY150T-3-048
WY150T-3-049 4 HOLDER HORN 6.95 WY150T-3-049
WY150T-3-050 5 M6×20  BOLT 0.95 WY150T-3-050
WY150T-3-051 6 M8×16 BOLT 0.95 WY150T-3-051
WY150T-3-052 7 CRADLE BEARING,150 10D 12.95 WY150T-3-052
WY150T-3-053 8 150-10D ENGINE MOUNT 69.95 WY150T-3-053
WY50T-3-053 50-10D ENGINE MOUNT(not shown) 59.95 WY150T-3-053
WY150T-3-054 9 M10×55 BOLT 0.95 WY150T-3-054
WY150T-3-055 10 M10 NUT 0.95 WY150T-3-055
WY150T-3-056 11 MAIN FRAME 150-10D 125 WY150T-3-056
WY50T-3-056 MAIN FRAME 50-10D 125 WY50T-3-056
WY150T-3-057 12 PROTECTING BAR .L 19.95 WY150T-3-057
WY150T-3-058 13 BRACKET,FUEL TANK 12.95 WY150T-3-058
WY150T-3-059 14 CUSHION LOCK BASE 12.95 WY150T-3-059
WY150T-3-060 15 PROTECTING BAR .R 19.95 WY150T-3-060
WY150T-3-061 16 M6×12 BOLT 0.95 WY150T-3-061
WY150T-3-062 17 M6×16 BOLT 0.95 WY150T-3-062
WY150T-3-063 18 M8×16 BOLT 0.95 WY150T-3-063
WY150T-3-064 19 HOLDER,L,REAR FENDER 6.5 WY150T-3-064
WY150T-3-065 20 HOLDER,R,REAR FENDER 6.5 WY150T-3-065
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FIG. 5 FUEL TANK ASSEMBLY

PART #
REF. 

#
DESCRIPTION RETAIL PRODUCT CODE

WY150T-3-066 1 CAP COMP FUEL FILLER 10.95 WY150T-3-066
WY150T-3-067 2 FUEL SENSOR 14.95 WY150T-3-067
WY150T-3-068 3 FUEL TANK 49.95 WY150T-3-068
WY150T-3-069 4  TUBE I 6.95 WY150T-3-069
WY150T-3-070 5 FUEL COCK 34.95 WY150T-3-070
WY150T-3-071 6 TUBE II 6.95 WY150T-3-071
WY150T-3-072 7 BEAR PRESS PIPE 6.95 WY150T-3-072
WY150T-3-073 8 FILTER 4.95 WY150T-3-073
WY150T-3-074 9 TUBE III 2 WY150T-3-074
WY150T-3-075 10 TUBE III 6.95 WY150T-3-075
WY150T-3-076 11 M6×16 BOLT 0.95 WY150T-3-076
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FIG. 6 SEAT,MIRRORS,RACK

PART #
REF. 

#
DESCRIPTION RETAIL PRODUCT CODE

WY150T-3-077 1 MIRROR ASSY,L 29.95 WY150T-3-077
WY150T-3-078 2 MIRROR ASSY,R 29.95 WY150T-3-078
WY150T-3-079 3 M8×45 SCREW 0.95 WY150T-3-079
WY150T-3-080 4 WASHER 8 0.95 WY150T-3-080
WY150T-3-081 5 AIR CLEANER ASSEMBLY150-10D 59.95 WY150T-3-081
WY50T-3-081 AIR CLEANER ASSEMBLY 50-10D(not shown) 59.95 WY50T-3-081
WY150T-3-81A AIR FILTER 150-10D (not shown) 19.95 WY150T-3-81A
WY50T-3-81A AIR FILTER 50-10D (not shown) 12.95 WY50T-3-81A
WY150T-3-082 6 CLIP 0.5 WY150T-3-082
WY150T-3-083 7 CUSHION 119 WY150T-3-083
WY150T-3-084 8 M8×16 BOLT 0.95 WY150T-3-084
WY150T-3-085 9 TOOL SET 24.95 WY150T-3-085
WY150T-3-086 10 COVER,REAR TAILSTOCK 39.95 WY150T-3-086
WY150T-3-087 11 REAR TAILSTOCK 39.95 WY150T-3-087
WY150T-3-088 12 M8×12 BOLT 0.95 WY150T-3-088
WY150T-3-089 13 M6×12 BOLT 0.95 WY150T-3-089
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FIG. 7 EXHAUST SYSTEM

PART #
REF. 

#
DESCRIPTION RETAIL PRODUCT CODE

WY150T-3-090 1 MUFFLER BARREL 150-10D 109 WY150T-3-090
WY50T-3-090 MUFFLER BARREL 50-10D 99 WY50T-3-090
WY150T-3-091 2 RUBBER PAD 7.95 WY150T-3-091
WY150T-3-092 3 MUFFLER PIPE 150 10-D 59.95 WY150T-3-092
WY50T-3-092 MUFFLER PIPE 50-10D 59.95 WY50T-3-092
WY150T-3-093 4 COLLAR 10.95 WY150T-3-093
WY150T-3-094 5 M10×30 BOLT 0.95 WY150T-3-094
WY150T-3-095 6 GASKET 6.95 WY150T-3-095
WY150T-3-096 7 CONNECTING BOARD 5.95 WY150T-3-096
WY150T-3-097 8 M6 NUT 1.95 WY150T-3-097
WY150T-3-098 9 M8×20 BOLT 0.95 WY150T-3-098
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FIG. 8 KICK STAND

PART #
REF. 

#
DESCRIPTION RETAIL PRODUCT CODE

WY150T-3-099 1 MAIN STAND 150-10D 49.95 WY150T-3-099
WY50T-3-099 MAIN STAND 50-10D 49.95 WY50T-3-099
WY150T-3-100 2 SPRING,MAIN STAND 5.95 WY150T-3-100
WY150T-3-101 3 CUSHION RUBBER 2.95 WY150T-3-101
WY150T-3-102 4 M10×25 BOLT 0.95 WY150T-3-102
WY150T-3-103 5 M6×16 SCREW 0.95 WY150T-3-103
WY150T-3-104 6 M6  NUT 0.95 WY150T-3-104
WY150T-3-105 7 BUSH 3.95 WY150T-3-105
WY150T-3-106 8 SIDE STAND 150-10D 24.95 WY150T-3-106
WY50T-3-106 SIDE STAND 50-10D 24.95 WY50T-3-106
WY150T-3-107 9 BOLT,SIDE STAND 2.95 WY150T-3-107
WY150T-3-108 10 SPRING,SIDE STAND 5.95 WY150T-3-108
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FIG. 9 ELECTRICAL 

COMPONENTS

PART #
REF. 

#
DESCRIPTION RETAIL PRODUCT CODE

WY150T-3-109 1 BLINKER RELAY 14.95 WY150T-3-109
WY150T-3-110 2 IGNITION SWITCH-LOCK SET 89.95 WY150T-3-110
WY150T-3-111 3 M6×16 BOLT 0.95 WY150T-3-111
WY150T-3-112 4 RECTIFIER 34.95 WY150T-3-112
WY150T-3-113 5 C.D.I 34.95 WY150T-3-113
WY150T-3-114 6 TAIL LIGHT 79.95 WY150T-3-114
WY150T-3-115 7 SIDE  REFLECTOR 3.95 WY150T-3-115
WY150T-3-116 8 REAR REFLECTOR 3.95 WY150T-3-116
WY150T-3-117 9 M5 NUT 0.95 WY150T-3-117
WY150T-3-118 10 WASHER 5 0.95 WY150T-3-118
WY150T-3-119 11 NUT M6 0.95 WY150T-3-119
WY150T-3-120 12 M6×12 BOLT 0.95 WY150T-3-120
WY150T-3-121 13  HEAD LIGHT 99.95 WY150T-3-121
WY150T-3-122 14 ST4.8×16 SCREW,TAPPING 0.95 WY150T-3-122
WY150T-3-123 15-1 SPEEDOMETER(NORMAL) 79.95 WY150T-3-123
WY150T-3-124 15-2 METER(GLOWNING) 99.95 WY150T-3-124
WY150T-3-125 16 ST4.2×16 SCREW,TAPPING 0.95 WY150T-3-125
WY150T-3-126 17 FR,BLINKER 21.95 WY150T-3-126
WY150T-3-126A 17 FL BLINKER 21.95 WY150T-3-126A
WY150T-3-127 18 ST4.8×12  SCREW,TAPPING 0.95 WY150T-3-127
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FIG. 10 ELECTRICAL 

COMPONENTS

PART #
REF. 

#
DESCRIPTION RETAIL PRODUCT CODE

WY150T-3-128 1 SWITCH,LIGHT 9.95 WY150T-3-128
WY150T-3-129 2 SWITCH,TURNING 9.95 WY150T-3-129
WY150T-3-130 3 SWITCH,START 9.95 WY150T-3-130
WY150T-3-131 4 SWITCH,HORN 9.95 WY150T-3-131
WY150T-3-132 5 SWITCH,STOP SIGNAL LIGHT 9.95 WY150T-3-132
WY150T-3-133 6 SWITCH,CHANGING LIGHT 9.95 WY150T-3-133
WY150T-3-134 7 BATTERY 79.95 WY150T-3-134
WY150T-3-135 8 IGNITION COIL COMP 29.95 WY150T-3-135
WY150T-3-136 9 HARNESS WIRE 69.95 WY150T-3-136
WY150T-3-137 10 FRONT HARNESS 49.95 WY150T-3-137
WY150T-3-138 11 GROUND WIRE 7.95 WY150T-3-138
WY150T-3-139 12 HORN 12.95 WY150T-3-139
WY150T-3-140 13 STARTER RELAY 24.95 WY150T-3-140
WY150T-3-141 14 POWER WIRE/W FUSE 10.95 WY150T-3-141
WY150T-3-142 15 M6 NUT 0.95 WY150T-3-142
WY150T-3-143 16 M6×30 BOLT 0.95 WY150T-3-143
WY150T-3-144 17 M6×12  BOLT 0.95 WY150T-3-144
WY150T-3-145 18 M6×20  BOLT 0.95 WY150T-3-145

19 CUSHION LOCK PART 19 TO 20 COME WITH

20  FRONT BOX ,LOCK IGNITION SWITCH SET

图图图图26-1  塑料件塑料件塑料件塑料件                                                                                          

(PLASTIC PARTS)
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FIG.11 BODY PARTS

PART #
REF. 

#
DESCRIPTION RETAIL PRODUCT CODE

WY150T-3-148 1 HANDLE BAR COVER-FRONT 49.95 WY150T-3-148
WY150T-3-149 2 HANDLEBAR COVER-BACK 49.95 WY150T-3-149
WY150T-3-150 3 COVER BOARD ,BRAKE 

DISK(OLD STYLE)
7.95 WY150T-3-150

WY150T-3-151 4 L BAR COVER 7.95 WY150T-3-151
WY150T-3-152 5 R BAR COVER 7.95 WY150T-3-152
WY150T-3-153 6 M5×25 SCREW 0.95 WY150T-3-153
WY150T-3-154 7 PLASTIC SCREW 1.95 WY150T-3-154
WY150T-3-155 8 ST4.2×12 SCREW TAPPING 0.95 WY150T-3-155
WY150T-3-156 9 ST4.2×16 SCREW TAPPING 0.95 WY150T-3-156
WY150T-3-157 10 ST4.8×12 SCREW TAPPING 0.95 WY150T-3-157
WY150T-3-158 11 HEADLIGHT COVER 59.95 WY150T-3-158
WY150T-3-159 12 CLIP 0.95 WY150T-3-159
WY150T-3-160 13 FORWARD,FR FENDER 49.95 WY150T-3-160
WY150T-3-161 14 BACKSIDE,,FR FENDER 39.95 WY150T-3-161
WY150T-3-162 15 M6×16 BOLT 0.95 WY150T-3-162
WY150T-3-163 16 M6×16 SCREW 0.95 WY150T-3-163
WY150T-3-164 17 FRONT FAIRING 109 WY150T-3-164
WY150T-3-165 18 FR,L.DECORATIVE SHEET 12.95 WY150T-3-165
WY150T-3-166 19 FR R. DECORATIVE SHEET 12.95 WY150T-3-166
WY150T-3-167 20 ST4.8×16  SCREW TAPPING 0.95 WY150T-3-167
WY150T-3-168 21 BOTTOM COVER 29.95 WY150T-3-168
WY150T-3-169 22 M6×12 BOLT 0.95 WY150T-3-169
WY150T-3-170 23 COVER MIDDLE 39.95 WY150T-3-170
WY150T-3-171 24 CENTER COVER 24.95 WY150T-3-171
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FIG. 12 BODY PARTS

PART #
REF. 

#
DESCRIPTION RETAIL PRODUCT CODE

WY150T-3-172 1 LR, COVER 69.95 WY150T-3-172
WY150T-3-173 2 RR ,COVER 69.95 WY150T-3-173
WY150T-3-174 3 RR.DECORATIVE SHEET 29.95 WY150T-3-174
WY150T-3-175 4 LR,DECORATIVE SHEET 29.95 WY150T-3-175
WY150T-3-176 5  REAR BOARDING 19.95 WY150T-3-176
WY150T-3-177 6 REAR PROTECTING BAR 10.95 WY150T-3-177
WY150T-3-178 7 M6×12 BOLT 0.95 WY150T-3-178
WY150T-3-179 8 PLASTIC,SCREW 1.95 WY150T-3-179
WY150T-3-180 9 ST4.2×12 SCREW,TAPPING 0.95 WY150T-3-180
WY150T-3-181 10 ST4.8×16 SCREW,TAPPING 0.95 WY150T-3-181
WY150T-3-182 11 CLIP 0.95 WY150T-3-182
WY150T-3-183 12 FOOTREST 159 WY150T-3-183
WY150T-3-184 13 R.PROTECTING BAR 39.95 WY150T-3-184
WY150T-3-185 14 L.PROTECTING BAR 39.95 WY150T-3-185
WY150T-3-186 15 HELMET HANGER COMP 14.95 WY150T-3-186
WY150T-3-187 16 CLIP NUT 0.95 WY150T-3-187
WY150T-3-188 17 M5×25 SCREW 0.95 WY150T-3-188
WY150T-3-189 18 ST4.2×16 SCREW,TAPPING 0.95 WY150T-3-189
WY150T-3-190 19 M6×30 BOLT 0.95 WY150T-3-190
WY150T-3-191 20 M6×16 BOLT 0.95 WY150T-3-191
WY150T-3-192 21 M6×16 SCREW 0.95 WY150T-3-192
WY150T-3-193 22 LUGGAGE BOX 150-10D 79.95 WY150T-3-193
WY50T-3-193 LUGGAGE BOX 50-10D 59.95 WY50T-3-193
WY50T-3-193A LUGGAGE BOX FRONT TRAY 50 10-D 24.95 WY50T-3-193A
WY150T-3-194 23 OBSERVE 

COVER,CARBURETOR
12.95 WY150T-3-194

WY150T-3-195 24 M6 ,NUT 0.95 WY150T-3-195
WY150T-3-196 25 FRONT BOX 109 WY150T-3-196
WY150T-3-197 26 FRONT BOX-DOOR 29.95 WY150T-3-197
WY150T-3-198 27 REAR FENDER 24.95 WY150T-3-198
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13--LIGHT BULBS

PART #
REF. 

#
DESCRIPTION RETAIL PRODUCT CODE

WY150T-3-231 1 HEADLIGHT BULB 12V18W 14.95 WY150T-3-231
WY150T-3-232 2 TURN LIGHT BULB12V10W 3.95 WY150T-3-232
WY150T-3-233 3 TAIL LIGHT12V5W 3.95 WY150T-3-233
WY150T-3-234 4 BRAKE LIGHT12V21W 3.95 WY150T-3-234
WY150T-3-235 5 LICENSE LIGHT 12V5W 3.95 WY150T-3-235
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